PSS21F4-XX1
PSS21F4-XX2

PSS30F4-XX1
Parts List

This manual covers a product family with many variations of voltages
and accessories. Not all options in the parts lists were included in each
model. Contact WINCO service with your serial number if you are not
sure which options were included with your generator.

WINCO Service
Phone: 507-357-6831
Email: service@wincogen.com
www.wincogen.com

50307X57-XXXPL 1 Rev D




TEM NO.| PART NUMBER DESCRIPTION EXPLODED VIEW/QTY.
1 350002-355 NATLEJEAG\II!\II\IEC'BELDF!,FE%E%'QQ\)?SLT’;‘I‘\]DBY I
GEN END, S1L2-K1, 38.4 KW AT 125C,
2 350023-1 WDG#711, CLASS H, 4-POLE, 1500-1800 RPM, 1
STAMFORD, SAE 4-10
3 99836-145 ENGINE CONTROL ASSEMBLY 1
4 352020-12 BATTERY CHARGER KIT 12V 5 AMP NPTA 1
5 63966-005 KIT, NAMEPLATE WINCO PSS !
6 99362-025 FUEL SYSTEM !
7 99382331 STATION 1 1
8 99382-332 STATION 2 1
9 99382-333 PSS30 STATION 3 ASSEMBLY !
10 99382-334 STATION 4 ASSEMBLY 1
1 99382-335 STATION 5 ASSEMBLY !
12 99687-028 EXHAUST SYSTEM 1
13+ 99836-147 CB BOX ASSEMBLY 1

* CB box assembly for 480V PSS21 only: 99836-180

50307X57-XXXPL

2

Rev D




(a]
>
)

o

> %)
<
o
LL
Z
O
Z
—| [
ORBUU
=|w| =t
oDz
|l |w| O
S e
BOPM@P )
A |Blounzo
W= >=
L
(V9]
O
O
Z
T678W
E10|0|0|—
<[ |||
P.I.l.lT
5
W]QSC
=

50307X57-XXXPL




Vapor Fuel System

ITEM NO. PART NUMBER DESCRIPTION EXPLODED VIEW/QTY.
1 15210-010 FUEL PRESSURE DECAL 1
2 16248-000 .25-20 FLANGE NUT 4
3 22626-000 PIPE NPL 3/4NPTXCLOSE (1-1/8) 3
4 42942-000 SOLENOQOID, GAS VALVE, 12VDC, 3/4NPT 2
5 49409-014 HOSE 1" ID 60" VAPOR 1
6 50244-000 ELBOW-PIPE .75NPT 90DEG 1
7 65000-000 .25-20X.625 SS HHCS 4
8 65005-000 .25 WASHER SS 4
9 81018-004 HOSE CLAMP 1.75-.8125 2
10 92388-004 HOSE FITTING .75NPT X 1" HOSE BARB 2
11 99065-007 FUEL WELDMENT .75 NPT 1

50307X57-XXXPL

Rev D




Liquid-Withdrawl Fuel System

ITEM NO.| PartNo DESCRIPTION QTY.
1 13-109 90 DEGREE FITTING 1
5 13-110 LOCK OIT:'TL\T/IQQLVE WITH 1
3 13-111 VAPOR REGULATOR 1
4 13-112 70 DEGEETEII\(I:(?OLANT 9
5 13-113 Vapor Regulator Isolators 2
6 16248-000 .25-20 FLANGE NUT 4
7 1744-000 NUT HEX 1/2-13 2
8 48178-000 HHCS 1/2-13 X 1 2
9 48602-004 TERM'NAL.%%LTEA]Bé 14 AWG 9
10 64841-001| Mé6-1.0 FLANGE NUT ZINC 2
11 65000-000 .25-20X.625 SS HHCS 4
12 65005-000 .25 WASHER SS 4
13 81018-004| HOSE CLAMP 1.75-.8125 2
14 81018-005| HOSE CLAMP 1.0625-.500 2
15 81375-004 PIPENPL1/4X 1.5 1
16 81640-000 | FOSE 5/1 6||_%EltéBBER 45.75" !
17 |81642.000] HOSEFLLILARE JC37 2
18 81643-001| HOSE FITTIN'\(IBPTJIC3/8 -1/4 5
19 95871-004 ELBOW—STRSETIETEEMN PT 90D !
20 99065-008 FULE PLATE WELDMENT 1
21 99347-13] VAPORIZEIEOBRR[/)A\CKET 425 1

50307X57-XXX 5 Rev D




Exhaust System Sound-Pak (Housed)
and Power-Pak (Open)

ITEM NO. | PART NUMBER DESCRIPTION EXPLODED VIEW/QYY.
1 16248-000 25-20 FLANGE NUT 6
2 20604-000 3/8 WASHER 4
3 350264-3 EXHAUST CLAMP 12" 2
4 466-000 25-20X.75 HHB 6
5 512-000 25 WASHER 6
6 53111-008 3"RAIN CAP 1
7 80519-022 CRITICAL GRADE 1
8 91658-001 375-16 X 1 HHB 4
9 93489-001 MUFFLER CLAMP 3" 3/8" 2
10 93489011 MUFFLER CLAMP 2.25" 1
1 94282-035 M10-1.5X30MMM 2
12 99071-064 | RAD HOUSING ASSEMBLY 1
13 99100-053 EXHAUST BAFFLE 1
14 99298-042 EXHAUST FLEX PIPE 2
15 99298-043 | EXHAUST FLEX PIPE WRAP !
16 99298-044 TAIL PIPE 1

50307X57-XXXPL 6 Rev D




Exhaust System Sound-Pak (Housed)
and Power-Pak (Open)--(PRIME)

[TEM NO. ParfNG DESCRIPTION Qry.
] 6248-000 25-20 FLANGE NUT 8
2 6249-000 3125-18 FLANGE 4
3 350002-35 CATALYST MUFFLER ]
7 266-002 25-20X2 HH 2
5 466-000 25-20X.75 HHB 3
3 479-000 [OCK WASHER, 25" SPLIT 2
7 508150-014 EXHAUST PIPE ]
) 512-000 25 WASHER 3
9 526-000 5714 FLAT WASHER 4
0 53111-008 3 RAIN CAP ]
] 03484-004 MUFFLER MTG.BRACKET 8. 125N - PAINTED )
2 93489-00] MUFELER CLAMP 3" 3/8" 2
3 93489-005 MUFFLER CLAMP, [-3/4" 2
2 3489011 MUFFLER CLAMP 2.25 ]
5 $003-030 MI0-1.5X30MMM 2
5 7759012 EXHAUST REDUCER
7 99071-064 RAD HOUSING ASSEMBLY
) 99100-053 EXHAUST BAFELE
9 99298-042 XHAUST FLEX PIPE 2
20 09298-043 EXHAUST FLEX PIPE WRAP
21 99298044 TAIL PIPE
22 467-000 HHCS 5/1&-18X.75 4

50307X57-XXXPL 7 Rev D




Base Assembly

ITEM NO. PART NUMBER DESCRIPTION EXPLODED VIEW/QTY.
1 16200-515 MAINTENANCE KIT DECAL 1
2 526-000 * WASHER ID .375 OD .890 8
3 91658-001 .375-16 X 1 HHB 8
4 93084-000 PIPE PLUG .50 GALV 2
5 94319-008 HOSE FIT. .500;;1%;” X .375 HOSE 2
6 95568-000 THREAD STUD 10-24 X .625 4
7 98807-004 SHOCKMOUNT GREEN 2
8 98807-005 SHOCKMOUNT GREEN/GOLD 2
9 99309-170 WELDED BASE 1
10 99317-007 BATTERY TRAY 1
11 99671-000 #10-24 HEX NUT 4

50307X57-XXXPL

Rev D




Engine and Generator Mounting Hardware

ITEM NO.| PART NUMBER DESCRIPTION EXPLODED VIEW/QTY.
1 16248-001* .5-13 FLANGE NUT 4
2 21867-002 WASHER .5 X 1.375X .146 4
3 57580-007 HHCS .5-13 X 3 4
4 60710-097 OIL WARNING TAG 1
5 91658-011 .375-16X.75 HHB 8
6 93824-003 PETCOCK VALVE 1/4 NPT 90 HOSE BARB 1
7 94282-035 M10-1.5X30MMM 12
8 97436-010 M10 LOCKWASHER 20
9 98806-002 | WASHER SNUBBING 2.13 X .532 X .134THK 4
10 98906-009 OIL DRAIN VALVE M12-1.75 X 3/8 F-107N 1
1 99778-000 ADAPTER FITTIN1G}\22F2)—1 .75(M) X M12- 1

50307X57-XXXPL 9 Rev D



Circuit Breaker Box Installation

®
®
®
®
TEM 1 PART NUMBER DESCRIPTION E/)fg\}f/)(gTEE

1 65005-000 .25 WASHER SS 2
2 16248-000 25-20 FLANGE NUT 6
3 466-000 .25-20X.75 HHB 4
4 512-000 25 WASHER 4
5 65000-001 .25-20X.75 SS HHCS 2

50307X57-XXXPL

10

Rev D




Circuit Breaker Box Components @

o :

MODEL CB CB COVER RISER CT'S AC HARNESS
PSS21-3 58805-005 99826-070 92072-005 80126-003 99347-020
PSS21-4 OR -17 82584-002 99826-073 92072-005 80126-002 99347-019
PSS21-18 81097-085 99826-095 92072-012 80126-001 99347-019
PSS30-3 58805-006 99826-070 92072-005 80126-003 99347-020
PSS30-4 OR -17 82584-004 99826-073 92072-005 80126-002 99347-019
PSS30-18 81097-002 99826-074 92072-006 80126-001

* PSS21-18/1 CB is discontinued, order CB, CB Cover and Riser from list above for replacement.

50307X57-XXXPL 1 Rev D




Circuit Breaker Box Parts List

ITEM NO. PART NUMBER DESCRIPTION EXPLODED VIEW/QTY.
1 15376-001 PUSH NUT BOLT RETAINER
2 16248-000 .25-20 FLANGE NUT 4
3 16499-000 UL-DECAL-GROUNDING-WHITE 1
4 16501-000 DECAL-FLOATING NEUTRAL 1
5 16502-001 DECAL-AC POWER DISCONNECT 1
6 16503-000 DECAL-COPPER CONDUCTORS ONLY 1
7 16522-001 2 IN FLEXIBLE CONDUIT FITTING 1
8 16522-000 2" FLEXIBLE CONDUIT STRAIGHT BLACK 1
9 16523-007 CONDUIT 9.75" LONG 1
10 21253-000 RHMS 1/4-20X .75 2
11 21698-001 TORX PAN HEAD SCREW #10 12
12 22370-006 TERMINAL SPADE 16-14AWG #5-#6
13 23917-000 GROMMET .6875ID X 1 1
14 350124-3 NEUTRAL ASSEMBLY 100 AMP 1
15 47136-000 HEX NUT .3125-18 NYLOK 1
16 511-000 #8 FLATWASHER 2
17 512-000 .25 WASHER 10
18 526-000 5/16 FLAT WASHER 2
19 5315-000 NUT HEX 10-24 NYLON 12
20 580-000 5/16-18X1.25 1
21 58060-000 TERMINAL GROUND LUG 2
22 598-000 #10 WASHER 28
23 63941-005 DECAL-CIRCUIT REMAINS ENERGIZED 1
24 64576-020 DECAL-GFCI PROTECTED UTILITY 4P 1
25 64872-000 SOC.HCS 10-24 X 3/4 BLK 12
26 65000-001 .25-20X.75 SS HHCS 10
27 7614-000 RHMS 8-32 X .75 2
28 SEE PAGE 11 CT 100:5 PANEL MOUNT 3
29 80623-008 TERMINAL BLOCK, 4PT, 20A 1
30 80623-013 2 POLE TERMINAL BLOCK JUMPER 1
31 SEE PAGE 11 CIRCUIT BREAKER 100 AMP 1
32 SEE PAGE 11 CB RISER 1
33 93073-000 CONNECTOR, BOX, 1/2 INCH 1
34 95985-000 NUT HEX #8-32 NYLOK 2
35 96286-002 FLAT WASHER NYLON 8
36 99347-019 PSS30 CELL 3 1
37 99826-056 CB BOX SUPPORT 1
38 99826-072 CB BOX 1
39 SEE PAGE 11 CB COVER 1
40 99830-047 CB WIRING 1
50307X57-XXXPL 12

Rev D




Housing Assemblies

2BV

ITEM NO. PART NUMBER DESCRIPTION EXPLODED VIEW/QTY.
1 15680-073 DOOR ASSEMBLY 1
2 16248-000 .25-20 FLANGE NUT 2
3 16446-000 M8-1.25 NYLOCK 4
4 466-000 .25-20X.75 HHB 23
5 512-000 .25 WASHER 23
6 526-000 5/16 FLAT WASHER 4
7 65000-001 .25-20X.75 SS HHCS 12
8 65003-000 SS LOCK WASHER 1D.25 OD.475 TH.07 12
9 65005-000 .25 WASHER SS 12
10 94980-001 THREAD STUD .25-20X.625 2
11 99060-016 ROOF COVER ASSEMBLY 2
12 99071-065 HOUSING, FRONT END 1
13 99078-127 SIDE SILL ASSEMBLY 2
14 99100-026 RIGHT SIDE PANEL WITH FOAM 1
15 99100-027 LEFT PANEL WITH FOAM 1
16 99100-028 REAR HOUSING ASSEMBLY 1
17 99225-007 ROOF SUPPORT 2
18 99333-020 DOOR STOP 1
19 99515-034 ROOF WITH FOAM 1

50307X57-XXXPL 13 Rev D



Housing Snorkle and Radiator Assemblies

ITEM NO.|PART NUMBER| DESCRIPTION |EXPLODED VIEW/QTY.
DECAL -HOT
1 63941-001 SURFACES 3
.25-20
2 92495-000 TINNERMAN 13
3 98313-001 WINCO LOGO 1
HOUSING, FRONT
4 99071-065 END 1
5 99393-161 |SNORKLE BOTTOM 1
SNORKLE TOP
6 99393-225 SIDE 2
SNORKLE FRONT
7 99393-226 0P 1

4
a
ITEM NO. |PART NUMBER DESCRIPTION EXPLODED VIEW/QTY.
DECAL-DANGER CARBON
1 15209-002 MONOXIDE 1
DECAL-DANGER CARBON
2 15209-102 MONOXIDE 1
3 62486-000 GROMMET 1 X 1.375 1
.500 X .125 FOAM 29.25
4 62912-000 LONG 2
5 92495-000 .25-20 TINNERMAN 2
DECAL-WARNING CYCLE
6 97813-000 CRANK 1
7 99071-064 RAD HOUSING 1
8 99393-208 RAD HOUSING FOAM 1
9 99393-209 RAD SIDE FOAM 1
10 99393-210 RAD SIDE FOAM LEFT 1
RAD HOUSING EXHAUST
11 99393-224 FOAM, BOTTOM 1

50307X57-XXXPL 14 Rev D




Housing Panels and Door

Kl

ITEM NO. PART NUMBER DESCRIPTION EXPLODED VIEW/QTY.
1 62912-000 FOAM STRIP 28 7/16" 1
2 95229-004 LATCH 1
3 97993-017 WINCO DECAL 1
4 99100-026 RIGHT SIDE PANEL 1
5 99100-029 SIDE PANEL BAFFLE 1
6 99100-054 SIDE PANEL BAFFLE, TOP, AIR FILTER SIDE 1
7 99393-217 RIGHT SIDE PANEL FOAM 1
8 99393-220 SIDE PANEL BAFFLE SIDE FOAM RIGHT 2
9 99393-221 SIDE PANEL BAFFLE SIDE FOAM LEFT 2
10 99393-222 SIDE PANEL BAFFLE SIDE FOAM BACK 1
1 99393-223 SIDE PANEL BAEIT_L[EESIQEEOAM TOP, AIR 1
12 99393-251 SIDE PANEL BAFFLE SIDE FOAM BACK 1
13 99393-252 DOOR FOAM 1

50307X57-XXXPL 15 Rev D




Housing Panels and Door

ITEM NO. PartNo DESCRIPTION QTY.
1 15680-073 DOCR 1
2 99393-207 DOOR FOAM 1
3 97813-000 | DECAL-WARNING CYCLE CRANK 1
4 63941-003 DECAL-WARNING NO SPARK 1
5 63941-103 DECAL-WARNING NO SPARK 1
6 95229-004 LATCH 1
/ 351556-1 WINDOW PANEL ]
8 351597 WEATHER STRIP WINDOW SEAL 1
9 351597-1 WEATHER SEAL LOCKING STRIP 1

50307X57-XXXPL

16

Rev D




Housing Panels and Door

ITEM NO. PART NUMBER DESCRIPTION EXPLODED VIEW/QTY.
1 95229-004 LATCH 2
2 98313-001 WINCO LOGO 1
3 99100-027 LEFT SIDE PANEL 1
4 99100-029 SIDE PANEL BAFFLE 2
5 99393-218 LEFT SIDE PANEL FOAM 1
6 99393-220 SIDE PANEL BAFFLE SIDE FOAM RIGHT 2
7 99393-221 SIDE PANEL BAFFLE SIDE FOAM LEFT 2
8 99393-222 SIDE PANEL BAFFLE SIDE FOAM BACK 3

50307X57-XXXPL 17 Rev D




Side Sill and Roof Components

ITEM NO.|PART NUMBER| DESCRIPTION |EXPLODED VIEW/QTY.
FOAM STRIP
1 62912:002 | 1/16X3/8 2
5.625" LONG
STUD 1/4 TURN
2 91682-001 SLOTED 4
RETAINER RING
3 91684-000 | 1/4 TURN SPLIT 4
RING
4 99060-016 | ROOF COVER 1

50307X57-XXXPL

18

ITEM NO.|PART NUMBER| DESCRIPTION |EXPLODED VIEW/QTY.
1 99078-127 SIDE SILL 1
SIDE SILL
2 99393-181 FOAM 1
.25-20
3 92495-000 TINNERMAN 8
.500 X .125
4 62912-000 | FOAM 50.125 1
LONG

ITEM NO.|PART NUMBER| DESCRIPTION |EXPLODED VIEW/QTY.
1/4 TURN CLIP
1 91683-000 NUT 8
2 99393-215 ROOF FOAM 1
3 99515-034 ROOF 1
Rev D




Housing Rear Assemblies

50307X57-XXXPL

ITEM NO. PART NUMBER DESCRIPTION EXPLODED VIEW/QTY.
1 16248-000 .25-20 FLANGE NUT 6
2 16446-000 M8-1.25 NYLOCK 4
3 21698-001 TORX PAN HEAD SCREW #10 5
4 350054-5 HINGE BLACK 2
5 526-000 5/16 FLAT WASHER 4
) 62912-000 .500 X .125 FOAM 29.25 LONG 2
7 92495-000 .25-20 TINNERMAN 8
8 94980-001 THREAD STUD .25-20X.625 6
9 98313-001 WINCO LOGO 1
10 99100-028 REAR HOUSING 1
11 99100-051 REAR TOP BAFFLE 1
12 99100-052 REAR BOTTOM BAFFLE 1
13 99393-241 REAR TOP FOAM 1
14 99393-242 REAR SIDE FOAM WITH HINGE 1
15 99393-243 REAR SIDE FOAM 1
16 99393-244 REAR SIDE FOAM TOP 1
17 99393-245 REAR SIDE FOAM WITH HINGE 1
18 99393-246 REAR BOTTOM FOAM 1
19 99393-247 REAR TOP BAFFLE FOAM 2
20 99393-248 REAR TOP FOAM 1
21 99393-249 REAR BOTTOM BAFFLE FOAM 1

19

e e E

Rev D




Engine Control Assembly

[

f\w

ITEM NO. | PART NUMBER DESCRIPTION EXPLODED VIEW/QTY.
1 21698-001 TORX PAN HEAD SCREW #10 4
2 23917-005 GROMMET 1-5/16" 1D 1
3 351891-51 ECU ENGINE CONTROLLER 1
4 466-000 .25-20X.75 HHB 4
5 479-000 LOCK WASHER .25IN ID. 4
6 512-000 .25 WASHER 4
7 99826-038 BATTERY CHARGER COVER 1
8 99826-145 CONTROL PEDISTAL 1

50307X57-XXXPL

PART NUMBER|  DESCRIPTION  |EXPLODED VIEW/QTY.
UL-DECAL ELECTRCAL
15209-100 | SHOCK CAN KILL 1
(FRENCH)
UL-DECAL ELECTRICAL
15209-000 |~ g5k CAN KILL ‘
PUSH NUT BOLT
15376-001 SHDUT BC 4
466-000 25-20X.75 HHB 4
479.000 | LOCK WASHER 25N .
512-000 25 WASHER 4
BATTERY CHARGER
99826-038 pAaa ]

20

Rev D




Contirol Assembly and Cables

50307X57-XXXPL

ITEM NO. PART NUMBER DESCRIPTION EXPLODED VIEW/QTY.
] 16248-000 25-20 FLANGE NUT 6
2 16249-000 3125-18 FLANGE 2
3 16329-001 RUBBER STRAP, BATTERY HOLD DOWN. ]
4 4516-001 LOCKWASHER 3/8 EXTERNAL TOOTH 2
5 466-000 25-20X.75 HHB 2
6 512-000 25 WASHER 2
7 52224-000 LOCK WASHER 5/16 EXTERNAL TOOTH 2
8 53220-012 BATTERY CABLE ASSY 1
9 53220-039 BATTERY CABLE ASSY ]
10 65000-001 25-20X.75 SS HHCS 4
1 65005-000 25 WASHER $S 4
12 80765-010 BATTERY 12V 650CCA GROUP 24 1
13 80951-000 HEX REDU.BUSH. 1/4X1/8 ]
14 91658-001 375-16 X 1 HHB 2
15 93542-018 LEAD WIRE 1
16 93542-018 LEAD WIRE ASSY ]
17 96333-002 LOW COOLANT PROBE 1
18 467-000 HHCS 5/16-18X.75 2

BATTERY CHARGERS
5 AMP 352020-18
10 AMP NFPA 352020-20

21

Rev D




Engine Control

ORONCIONOJORDRORORD

N\t

(]
>
()

o

22

50307X57-XXXPL



Engine Control

ITEM NO. PART NUMBER DESCRIPTION EXPLODED VIEW/QTY.
1 16600-005 DSE MKII ADVANCE POWER LOGO INSERT 1
2 16601-005 DSE 8610 MKII LIGHT LEGEND CARD INSERT 1
3 21698-001 TORX PAN HEAD SCREW #10 18
4 23917-002 GROMMET, .375ID X 1 2
5 2489-003 DIN RAIL FUSE HOLDER 1-1/4 X 1/4IN 5
6 24988-000 SCREW 6-32 X 1/2 BIND 4
7 351095-16 DECAL, FUSES AND TERMINAL BLOCKS 1
8 351112-29 DEEP SEA ELECTRONICS 7310 MKII 1
9 351900-36 RHEOSTAT MOUNTING BRACKET 1
10 351900-37 PLUG MOUNTING PLATE 1
11 351900-42 DIN RAIL MOUNTING PLATE 1
12 351900-43 DSE 8610 MKIl CONTROL BOX TOP 1
13 351900-44 COVER SUPPORT BRACKET 1
14 351900-45 DSE8610 CONTROL BOX BOTTOM 1
15 351900-47 DSE 7310 MKII FRONT PANEL 1
16 352017-001 WIRE DUCT, 8.5IN 2
17 425-000 #6 FLATWASHER 8
18 479-000 LOCK WASHER, .25" SPLIT 2
19 48602-003 TERMINAL FEMALE 16-14 AWG .250 TAB 2
20 51802-000 NUT HEX #6-32 NYLOCK 4
21 598-000 #10 WASHER 6
22 61898-000 TERMINAL FLAG 16/14AWG .250 2
23 638-000 HEX NUT, .25IN 2
24 64089-000 SPST, ROCKER SWITCH 2
25 64551-005 DIN RAIL 9.5" 1
2% 80623-009 TERMINAL BLOCK,CDAI\I\éII\EAOUNTED, SPRING 12
27 80623-010 END BLOCK, DIN MOUNTED 3
28 80623-011 2-POLE TERMINAL BLOCK JUMPER 2
29 80623-012 3-POLE TERMINAL BLOCK JUMPER 1
30 91682-001 STUD 1/4 TURN SLOTTED 2
31 91683-000 1/4 TURN CLIP NUT 2
32 91684-000 RETAINER RING 1/4 TURN SPLIT RING 2
33 94980-003 THREAD STUD .25-20 X .750 2
34 95064-006 FUSE AGC 10 AMP 1
35 95064-008 FUSE AGC 2 AMP 3
36 95064-000 FUSE AGC 3 AMP 1
37 96286-001 1/4" NYLON WASHER 4
38 96333-001 LOW COOLANT MODULE 1
39 96923-001 TERMINAL, SOCKET, 18-16AWG 10
40 96923-101 PLUG TERMINAL 4
41 96924-001 TERMINAL, PIN, 18-16AWG 13
42 96924-101 PLUG TERMINAL 3
43 96925-002 14 PIN CONNECTOR 1
44 96925-006 16 PIN CONNECTOR 1
45 97517-001 REOSTAT 1
46 99783-001 SWITCH, PUSH-PULL 1
47 99783-002 SWITCH CONTACT 1
48 63941-004 DECAL FUSE WARNING (ENGLISH) 1

50307X57-XXXPL

23

Rev D




Misc. Assemblies

3

(@ E—

W

NS

ITEM NO.|PART NUMBER|  DESCRIPTION _ |EXPLODED VIEW/QTY.
AIR FILTER
! 3521042 | \\OUNTING BAND 1
2.0" SIICONE
2 352104-27 oW Bk 1
FILTER HOUSING
3 352104-3 WITH ELEMENT 1
20"T0 225"
4 3521047 | SILICONE INTAKE 2
REDUCER, STRAIGHT
5 65001-002 | .3125-18X1 HHB SS 2
6 65005-001 5/16 WASHER SS 4
3125-18 FLANGE
7 65006-001 NoTee 2
HHCS M6-1X12MM
8 75139012 08 2
HOSE CLAMP 3-
9 81018-002 S S 5
LOCKWASHER M6
10 93341-006 e 2
1 99298-045 | INTAKE PIPE, PSS30 1
12 99309-178 AIR FILTER 1

MOUNTING BRACKET

50307X57-XXXPL

24

ITEM NO.[PART NUMBER| DESCRIPTION  |EXPLODED VIEW/QTY.
25-20 FLANGE
1 16248-000 Ut 2
BLOCK HEATER
2 351929-2 Nl 1
STAINLESS STEEL
3 49975-014 CRBIETR S 2
375 HOSE 10.5"
4 55505-000 o 1
375 HOSE 13"
5 55505-000 s 1
6 | 62625-00420| 20" HEAT SLEEVE 1
25-20X.75 SS
7 65000-001 HeA 2
8 65005-000 | .25 WASHER $S 2
BLOCK HEATER
9 80781-003 | WITH THERMOSTAT 1
ASSY
HOSE CLAMP
10 81018-005 T 6
HOSE CLAMP
1 81018-008 75 38 2
HEX REDU.BUSH.
12 81075-000 Ny 1
HOSE FIT.ELBOW
13 92382-001 | .500NPT X .625 1
HOSE
14 93689-001 HOSE 34.5" 1
HOSE, 0.625 1D, 11
15 93689-001 NN 1
16 93689-000 HOSE 10" 1
HEATER HOSE
17 98590-004 | CASSIES 1

Rev D




Generator End_

e,

ITEM| DESCRIPTION PSS21-3 PSS21-4, 17,18 PSS30-3 PSS30-4, 17, 18|QTY
COMPLETE
- | GENERATOR END 350023-7 350023-8 350023-3 350023-1 1
- |STAMFORD MODEL| SOL2-M1 SOL2-M1 S1L2-H1 S1L2-K1 -
- WINDING 706 /11 706 711 -
AVR AS540 8-101 1
For additional parts support contact WINCO service.

EXPECTED RESISTANCE (Q) @ 22C
MODEL SOLT M1 706 |SOL2-M1 711 | S1L2-H1 706 [S1L2-K1 711
STATOR WINDING (PER PHASE
SERIES CONNECTED) 0.097 0.290 0.079 0.177
ROTOR WINDING 0.747 0.891 0.965
EXCITER STATOR 15.420 16.55 15.5
EXCITER ROTOR ( PER PHASE) 0.106 0.100 0.112
POSSITIVE SEQUENCE (R1) 0.121 0.362 0.099 0.221
NEGATIVE SEQUENCE (R2) 0.139 0.417 0.114 0.255
ZERO SEQUENCE (RO) 0.121 0.362 0.099 0.221
AUX WINDING 2.570 5.160 2.388 3.91
50307X57-XXXPL 25 Rev D




Generator Connections

SINGLE PHASE

THREE PHASE -DELTA
120/240 VOLTS

120/240 VOLTS

&

NVTO VOLTAGE REGULATOR TO VOLTAGE REGULATOR

PC2-1 gy CT1

PC2 2 D=

PC2-9 § cT2

PC2-3 )

a@2>
SINGLE PHASE o .
; i
120/240V. 60 HZ. PC2-9 g7, cT2
115/200 V. 50 HZ. PC2=5 g
CcT3

HIGH VOLTAGE DELTA
120/240 V. 60 HZ.

oo s

110/220 V. 50 HZ. = -
GROUND G2 N T T T
10 LOAD GROUND G3 G2 Gt N
(TO TRANSFER SWITCH)

TO LOAD
(TO TRANSFER SWITCH)

THREE PHASE-HIGH WYE
277/480 VOLTS

THREE PHASE-LOW WYE
120/208 VOLTS

T1 4G

7 T4

:CCZZ:; B = PC2-1 5> cTi
reg_g o e LOW VOLTAGE WYE PC2-2 73 o
120/208-139/240 V. 60 HZ.
Pc2-14 . p 100/173- 115/200 V. 50 HZ.
HIGH VOLTAGE WYE - l T
240/416-277/480 V. 60 HZ. GROUND A 8 GROUND G5 G2 o N
219/380-231/400 V. 50 HZ. 70 L0AD

(TO TRANSFER SWITCH)

50307X57-XXXPL 26 Rev D




Genset Control Schematic

w
>

¢#3Isnd

zezsy

b

& 1. -ooooo
— >
H] ocooo
2

g FUEL
7N START i~

> | CHARGE ALT

Sd
[

:\ssa
A
[

SITOA N3D

N M A N

il

& | ANALOGUE INPUT COMMON

7 | OIL PRESSURE SENSOR

' | COOLANT TEMP SENSOR

| | FUELLEVEL SENSOR )—LE

5 | FLEXIBLE SENSOR ourruro & B

o | FLEXIBLE SENSOR

SCR _)‘ FLEXIBLE SENSOR [
4A
4B

BC FAIL
E-STOP
E-STOP
START +
START -

Vg G# 35N
N\ _p VerE i\
VT £# 353

@E]E

NORMALLY cf &4
CLOSED R ELAV{
outPuTCH

z
]
o
<
g
s
z
z

A%

]
[
SIRNTIVISIa S

SS4

TH B & H e
[

©
z
o
[

3A+ A¥ILVE

SADO1d TVNIWAAL IV NIA

i

|

1

|

I

1

|

1

1

| B
FrrrEr7

[

noa

[ ]
wwou
SNWWvaS0Nd
sovs
I
S
P e

VOL L#3snd

13IN3sa

v @ aos' Mos v 8!

MO13g 3O IA0EY NMOHS
SYIAWNI HDOT9 TYNIWAIL

STYNIWAIL ONIANOJSINIOD d1F3HL

E

OAL
AVA

E] B1E]E]
@ No~U»n

i}
cB
z8
lE

ll‘]
ol
¥

=
W
=
39
c1B
p1”

JOLDOINNOD Od
JOLDOINNOD OV

50307X57-XXXPL 27 Rev D




Harness Schematic

FUEL SOLINOIDS
[T N B7

S 5 P

NC NC -
HM& N

A4k > >

PLUG 1
ANZ .
5 OPTIONAL LOW COOLANT SENSOR
3 PLUG 2
ENGINE
1 ECU
5 { E )| START COMMAND
6
102 s ) | FUEL SELECT
21
11 2 A ) | IGNITION
15 P ) | CANLOW
16 { N ) | CAN HIGH

50307X57-XXXPL 28 Rev D




Engine Controls

Power Distribution

RD16 RO16
12 RD 14 H
Hot at at
- all times.
R e e A e b = —— o
| G B8 0% Ok L !
TN i R OO [l PO s SRR ey SR VR VY YO0y s e e
Fuse panel
1 16 RDILE
Ground hs RoLG
18 ROLG e Ra
— T
-_’Tuﬁmomur :_____:EPR T
[]
I '# Injectors
———
* e— T0 Starter Relay bs R
l - m— J)?vLHon
o Y Colls
Fuel Pump 16 PKBK
| | Relay 16 Rd
| | 18 PK/BK
L_W__N’_. To
I 5 om0
. TFel
14 RDITN | pump I fsra
18RDLG - —— | I
| vsw | ol vVT
18 ROFTN Femm 4azPir-
16 Prex i
AR
16 RDITN 16 RDITN | | Power
[ Rolay
aaf ______ ol sl ____ _______ 89
rvs?v kkkkkkkkkkkk leT‘ur:pl?oc—[
Aux PWM3 Rec | GCP
e o e o o — ——_———— -
o
Starting System e
I |
| |
Red
g2l sarerss
[ =7 Ring
L — d
-] n
o
i~ I
°
. & x
& x :
. 2
© -]
BE —_—
T i = r -rd.
8BS 5 . | = -
F——n @@ & Lt Blue/Pink |, B
B 0’_?,: '—i—lh F———
I o = I |
! | . | |
g | |
: g I Lt Blue/Pink | LtGreeanurple! g :
P—————— | —
T g
3 ]
[ I | [ [
T I | |
X3 L—-—4 L ——

50307X57-XXXPL 29 Rev D



Ignition System

| i |
| [‘]”’ | Fuse Panel
T8 Relayed Power
L —— 4
16RD
.
16 RD
16 RD 16 RD 16 RD 16 RD
- - - -
16 RD 16 RD 16 RD 16 RD
T Tigntion T T T ignition T T 7T ignition ™1 Tignition
| & |Coll | | Coil | 2 | Coi I3 lcol
| i |Cylinder | i |Cylinder | 7 |Cylinder | 3 |Cylinder
[ Lla? Lla? Lt
18 YE/BK 18 DGNT 18 YERD 18 WHIPK
F—— — — — T TTCromfToCro oo oSS To ISR -
| Spark Spark Spark Spark |
Coil 1A Coil 2B Coil 24 Coil 18
| | GCP
| |
L e e e e e e e e e e e e e d
o
Charging System
Battery
Ring + Red
Red Red fi
Crm .
_____ T i
F3 GCP - EEAL | Fuse Panel
104 10A
—_——_——_—— = —_——=d
Red/Tan S500chm
resistor
stator White P | Genemtor
2 | Comnector
3
Red
- ——
Red
| o |
| | Power
lar
d Egp Pl P i

50307X57-XXXPL

30

Rev D




Sensors

Tomporature Manifold
Absolute Press ure

(TMAP) Sensor
H fl_____l _______ 1
: Camshaft Crankshaft
Engine | | Position L Pos ftion 18 Jenw
; Coolant 3 CMP) 3 gﬁpp 18 feviRD
Sensor I er oor
—— - [ECT) 7
1408 H H
16}evirD b BN/WH
TMAP
D
" 1 Rl Xt 18 DE/OG ™ -
Gasoline
m;‘:: 1 lay N — 18 JGY/RD
Twist 10 turns
foot
144GYIRD mm
.
16fGyiro GY/RD
HO23
18 Jenw 18 JGY/RD
18 DB/OG nes
10§GY/IRD
0y __ vy ___ Ty 2wy _____ ) 2wy ______3 ey _____ by ___Bny ___ »n
rA__Jr _____ — o — T T R s T —— e —— —_—— e T —
| W ECT Cam+ Cam- Crank + Crank- AT SVEXT1  MAP SV RTN |
| R | aep
| |
Lttt e —m e ——m——— -
Relayed Power
r— T
F§
Heated IS5 ! Heatea
Oxygen I Oxygen
[HOZS) (HOZ8)
Sensor * Sensor
# H #2
oil [1BRD Cc
Knock * Pressum .
Sensor Sensor 18 GYIRD A
(KS) | — o E—
D ¥ D
18 JDGNT 18 YE/RD
18fBKAE
™ 18QGY/RD
18 DG/WH
18JBKAG H 18QGY/YE
Twist 10 tums
per foot To -
(min.) 42 Pin
Conn,
18§GYRD
18 DGWH
18 JODGNT 18 YE/RD
18 GYRD
R I wy_ sy __ Ay ____ 08 2y _ &g
r— -_—— = = === = == - iy |
| Kmock- Knock + oil EGOH EGO 5V EGO EGOH |
Pressure 1 # RN #2 #2
I lace
| I
S |

50307X57-XXXPL Rev D



Actuator/Data Link Connector

Bosch
Throttle
(Ac tuator)
T 1 1 Ll S Y
Data link
Connector
wleywy 1sfremH 18 Juemc  1lGvioR 18 IBI.I\M-I 18 feviRD (oLC)
ANA BV PC PC
* . RT™ REF TX RX CAN+ CAN-
18 fovirn 1 2
18 _GY/RD
18 BNSWH
Twvist
10 turns
per foot
{ming
1 o
af af sof L . . 1 15
R L L bl Sl D AR R L L b S N B S
| TPS1 P52 DBW + DBW PCTX PC RX CAN1+ CAN1 |
I | acp
| |
L o e e e e e e e e e e e e e e e e -

Dry Fuel DEPR Fg——1 r

i |
F3 F1
| Blga | | Bl |
L —_—d L _——d
14 RD/TAN 6RDLE
6 3
rvﬂ— -0 _Re\ived-'
| Power |
| |
| |
18 BK/WH
» e—— G round | DEPR
4
| |
12 BKWH
L CAN+  CAN- JI Front of Connector
—— i — 5— -_— View
18 JDGIVT
18§ OGILG
Twist
10 tums
per foot
fb (min.)
Grounding
Ring . .
18] OGILG
Twist
10 tums
per foot
(min.)
18 [JOGNVT
14 15
r———-=-=-=-=- - - -1
| CAN1+ CAN1- |
1 | acp

50307X57-XXXPL Ky Rev D




	Title Page
	Drawing View40

	General 1
	Drawing View41
	Drawing View43

	Engine 1
	Drawing View44
	Drawing View86

	Fuel 1
	Drawing View45

	Fuel 2
	Drawing View89

	Exhaust 1
	Drawing View46

	Exhaust 2
	Drawing View91

	BASE ASSY
	Drawing View49

	ENGINE AND GEN
	Drawing View50
	Drawing View51

	CB BOX
	Detail View C (1 : 8)
	Drawing View57

	CB ASSY 
	Drawing View58
	Drawing View60
	Drawing View61
	Drawing View62

	CB ASSY BOM 
	Drawing View87

	Housing 1
	Drawing View63

	Housing 2
	Drawing View64
	Drawing View65

	Housing 3
	Drawing View66

	Housing 3(2)
	Drawing View67

	Housing 3(3)
	Drawing View68

	Housing 4
	Drawing View69
	Drawing View70
	Drawing View71

	Housing 5
	Drawing View72

	Control 1
	Drawing View73
	Drawing View74

	Control 2
	Drawing View77
	Drawing View78
	Drawing View80

	Control 3
	Drawing View81

	Control 3(2)
	Drawing View82

	BLOCK HEATER
	Drawing View83
	Drawing View84

	Generator 1
	Wiring Gen
	Wiring Controls
	DSE-Zenith Harness
	Wiring Engine



